Section 9:
Washer Parts

Part # 8533-101-001 6/20



158

SWD C-Series Accessories T-750

Key Description Part Number Qty
= Hose, Water Supply 5/8" I.D. x 48" 9990-027-013 2
* Washer, Inlet Hose (furnished) 8641-242-000 2
= Strainer, Inlet Hose (furnished) 9565-003-001 1
* Sealing compound 8538-151-001 1
5 TORX#20 Driver 8545-051-002 1
* Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx) 8545-051-003 1
= Flow Restrictors (in dispenser ) 9475-002-003 3
* Battery 3V Lithum (used on Control PCB) 8612-001-001 1
ks Coin Bearing & Seal Kit 9732-219-007 1
* Mode Light Support 9635-022-001 1

Wiring Harnesses Parts

Key Description Part Number 014
1 Wiring Harness, Door Lock P15/P4 9627-816-003 1
* Wiring Harness, Coin Drop Mech 9627-916-001 1
2 Wiring Harness, Drain, Thermo,Door Grear Motor P17 9627-820-001 1
3 Data Cable 9806-015-002 1
4 Cableassy-USB 9806-022-001 1
* Retainer-USB 9486-159-001 1
5 Wiring Harness P20/P21 9627-818-002 1
6 Wire Harness-program switch (switch superette) 9627-910-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness Water Valve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-821-001 1
* Harness Power Terminal Block 9627-747-003 1
k3 Wire Yellow Jumper (water valve) 8220-123-001 1
10 Harness-Extention, Transformer 9627-826-001 1
11 Harness-P5/Pressure Switch 9627-908-009 1
* Circuit Breaker 7 AMP 5198-211-002 1
k3 Wiring label-schematic/diagram 9506-799-001 1

Part # 8533-101-001 6/20



Part # 8533-101-001 6/20 159



160

WCS 750 Rear View Access Parts Group Part #

Key Description Part Number Qty
1 Drive Motor, 3 Phase (Inverter duty) 9376-329-001 1
2 Rod, Motor Mtg 9497-222-004 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" 8654-117-019 2
4 Spring, Belt Tension 9534-151-000 1
* Chain, Belt Tension 9099-012-003 1
B3 Bolt, Eye (1/4"-20x21/2") 9545-055-001 1
* Nut, 1/4 Elastic Stop 8640-414-003 1
gk Pulley, Motor 9453-179-001 1
* Bushing-split taper 9053-077-001 2
B3 Screw-Motor pulley 1/4 20x1 9545-018-024 1
5 Pulley, Driven 9453-173-002 1
* Screw 5/8-11x2" 9545-060-004 1
* Lockwasher 5/8" 8641-582-018 1
B3 Washer, Flat 5/8x2 1/4" 8641-581-032 2
6 | Drive Belt 9040-076-008 2
7 Channel, Rear 9081-180-001 1
* Screw 9545-008-026 4
* | Nut, Spring 8640-399-004 4

Hose, Overflow to drain 9242-449-003 1
B3 Clamp, Hose overflow to drain 8654-117-018 2
8 Hose, Overflow Vent Top 9242-463-005 1
gk Clamp, Hose Vent 8654-117-008 1
9 Vacuum Breaker ALL 9610-001-001 1
B3 Vacuum Breaker Cap 0935-135-002
10 | Bracket, Vacuum Breaker 9029-275-001 1
11 | Screw, 12AB x 1/2 9545-048-001 2
12 | Screw, 10ABX x 1/2 9545-008-026 2
13 | Hose, Vacuum Breaker to tub 9242-458-003 1
Clamp, Hose Vacuum Breaker to tub 8654-117-014 2
* Plastic Plug 7/8"” Electrical Connection 9456-041-006 1
* Panel Assy., Back 9454-928-001 1
gk Screw Panel Mtg.#10Bx1/2" 9545-008-026 11
* Screw Panel Mtg.#10Bx3/4" 9545-030-002 3
* | Nut, Spring 8640-399-004 8
14 | Hose, Pressure Switch 9242-175-008 1
gk Clamp, Pressure Switch Hose 8654-117-015 1
* | Anchor-wire tie 9004-007-001 1
23 strap-tie adjustable 9544-040-001 1
15 | VFD Delta “"E” drive 208-240 volt 9375-028-024 1
16 | Braking resistors (160 ohm) 9483-004-003 2
 emtmalackel accembly (drive mounting) 2029.110-009 1

art # ¢555-101-001 6/20




15 17

Part # 8533-101-001 6/20 161



162

16

Part # 8533-101-001 6/20



Cabinet and Front Panel Group

Key Description Part Number Qty
& Panel, Right Side-Painted 9989-574-002 1
* Panel, Left Side - Painted 9989-575-002 1
& Strap assy-studs 9966-017-001 2
* Strap assy-studs 9966-019-001 2
= Shim-Side Panels 9552-046-001 2
* Nut-hex 1/4-20unc,2b 8640-414-006 10
1 Panel Assy, Front 9989-578-001 1
2 Switch Assembly, Stop Button Mounting Kit 9732-223-002 1
& Stop Button Mounting Plate 9452-725-001 1
3 Bumper Loading Door 9051-055-001 1
4 | Screw, 10bx1 3/4 9545-008-014 6
* Washer Finish 8641-585-001 6
& Nut, Spring-To Front Panel 8640-399-004 10
5 Label, Door Opening, Blue 8502-757-002 1
& Label, Door Opening, Black 8502-757-001 1
6 Label, Risk of Injury, Blue 8502-759-002 1
& Label, Risk of Injury, Black 8502-759-001 1
7 Nameplate Decal, Control Panel, Blue 9412-233-002 1
& Nameplate Decal, Control Panel, Black 9412-233-001 1
8 Button, Push Control, Blue 9035-060-003 1
ks Button, Push Control, Black 9035-060-005 1
9 Coin Box, Blue 9807-099-001 1
ks Coin Box, Black 9807-099-003
10 | Panel Top, Front, Painted 9989-576-002 1
5 Screw, Hex, #10B x 1/2 9545-008-026 12
* Cover Top Rear 9074-367-001 1
& Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock, Top (w/Key) 8650-012-003 2
* | Key, Top- # 6324 6292-006-007 1
* Cam, Lock-Top 9095-043-001 2
5 Nut, 9/32 - 28 Hex 8640-426-001 2
* Washer Flat 5/16 8641-581-008 2
= Coin Vault Assy, Coin 9942-028-003 1
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
& Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
5 Lid screws #10-32x1/2 SS 9545-012-017 2
* Nut Hex Elasticstop #10-32 SS 8640-413-006 6
= Bracket Soap box mounting 9029-122-002 1
* Softner siphon tube (plastic) 9574-252-002 1
= Flow restictors 9475-002-003 3
14 | Label, Dispenser Instructions, Blue 8502-756-002 1
14 | Label, Dispenser Instructions, Black 8502-756-001 1
15 | Door, Lower Service 9108-137-001 1
16 | Handle, Lower Service Door 9244-086-003 1
17 | Screw, 10bx 1 3/4 9545-008-014 4

6

Washer Finish

8641-585-001

Part # 8533-101-001 6/20

163



164

Cylinder, Seals & Bearings Part # by Model

Key Description T750 QTY
1 | Bearing Kit (Includes #2-11G) 9732-219-007 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 1
2 | Housing, Bearing 9241-181-004 1
3 | Bearing, (Small) 9036-159-006 1
4 | Bearing, Front (Large) 9036-159-005 1
5 | Spacer, Bearing 9538-170-001 1
6 | Ring, Bearing Retainer 9487-238-004 1
8 | Seal, Primary V85A 9532-140-007 1
9 | Seal, Secondary V140A 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 1
11 | Tub Back Mating Ring 9487-261-004 1

11G | Mating Ring Guard Shield 9950-052-001 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub 9545-059-004 6
13 | Washer, Flat 8641-581-034 6
14 | Screw-Hex Cap, 3/4"-10 x 3" (Bearing Housing to Frame) 9545-057-002 6
15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 6
16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 6
17 | Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 6
18 | Pulley, Driven 9453-173-002 1
* | Tolerence Ring 9487-234-004 1
* | Screw, 5/8"-11 x 2" 9545-060-004 1
19 | Washer-Flat .675x2-1/2x1/4 8641-581-032 1
20 | Lockwasher-Exttooth, 5/8 8641-582-018 1
21 | Bolt, 5/8-11x1 1/2 9545-060-004 1
22 | Tub & Cylinder Assy 9869-036-001 1
23 | Cylinder Assy 9848-136-002 1
* | Tub Front 9974-011-002 1
* | Gasket, Tub Front 9206-421-002 1
* | Ring Assy, Tub Mtg-Front Clamp 9950-055-001 1
* | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 1
* | Nut WCAD 3/8"-16 8640-415-001 1

Part # 8533-101-001 6/20




14,15,16,17

Part # 8533-101-001 6/20 165



166

Door Lock Assembly (continued)

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9450-002-004 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1" 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
i Shim, Door Lock, Thin 9552-037-001 AR
* Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014

& Lockwasher 1/4” Ext tooth 8641-582-007

18

Part # 8533-101-001 6/20




Gear Motor Door Lock Assembly

Key Description T750 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-196-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 | Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 4
12 | Standoff-Wire 9527-007-001 1
* | Rod, Door Lock 9497-231-001 1
* | Harness, Door Lock/Drain, P17 9627-820-002 1

Part # 8533-101-001 6/20

167



168

Large Door & Hinge Group

Key Description T750 QTY
1 Door Hinge Assembly (mounts to tub front) 9955-031-001 1
& Door Assembly Complete 9960-310-001 1
2 Door Ring 180 degree large hnge 9487-275-001 1
3 Door Gasket 9206-431-001 1
4 Door Glass Window 9635-020-001 1
& Red Wire (Door Close Switch) 8220-063-028 1
* Black Wire (Door Close Switch) 8220-063-029 1
5 Switch, Door Hinge Close (Plunger) 9539-492-001 1
6 Top Door Hinge Leaf 9845-006-001 1
7 Bottom Door Hinge Leaf 9845-007-001 1
8 Thrd Form Screw, Door Mtg 5/16" x 5/8” 9545-056-002 4
9 Screw, Loading Door Hinge Mtg 9545-014-009 3

(5/16" x3/4" ss)
9 Lock Washer, exttooth 5/16 8641-582-009 3
& Shim Large door 9552-043-001 1
* Gusset side panel RH 9210-128-003 1
& Gusset side panel LH 9210-128-004 1

Part # 8533-101-001 6/20




Key Description T750 QTY
* Shaft Assembly-Loading Door (11-14) 9913-134-003 1
11 Shaft, Door Locking 9537-195-002 1
12 Cam, Locking 9095-040-002 1
13 Pin, Groove (1 1/4) 9451-181-005 1
14 Pin, Groove (3/4) 9451-181-004 1
15 Spring, Lock Cam 9534-360-002 1
16 Handle, Door 9244-091-001 1
17 Pin, Door Handle (groove) 9451-181-005 1
18 Trim, Edge 9578-092-002 1

5 6 8

Part # 8533-101-001 6/20

169



170

Drain Valve Group Part # by Model

e De ptic >

1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-101-001 6/20




Water Inlet Valve Breakdown

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2
& Optional Diaphran (Viaton) 9118-049-002 2
* Wiring Harness 9794-001-001 1

Part # 8533-101-001 6/20

171



172

Chassis and Drain Part # by Model

Key  Description T750 QTY
1 Base Assy,Frame 9945-144-002 1
2 Outer Tub Assy 9930-171-001 1
* Tub & Cylinder Assy 9869-036-001 1
3 Tub Front 9974-011-002 1
* Gasket, Tub Front 9206-421-002 1
4 Ring Assy, Tub Mtg-Front Clamp 9950-055-001 1
5 Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 1
6 Nut WCAD 3/8"-16 8640-415-001 1
7 Bolt, 1/2" -13 x 2” (Tub Mounting to Frame) 9545-017-013 2
8 Nut, Wizloc 1/2" x 13 8640-417-005 2
9 Washer, Flat 1/2" 8641-581-026 2
10 Hose, Tub to Drain Valve 9242-456-001 1
11 Clamp, Hose (Tub to Drain Valve) 8654-117-014 2
12 | Valve, Drain 9379-202-001 1
* Screw, Valve to Base 1/4ABx3/4 9545-030-002 2
& Washer, Flat 1/4 8641-581-018 4
13 Hose, Drain Valve to Tube 9242-457-001 1
& Clamp, Hose (Drain Valve to Tube 8654-117-014 1
14 | Tube Assy, Drain 9915-131-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 1
* Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 4
16 Hose, Overflow Tub To Drain Tube 9242-449-003 1
* Clamp, Hose 8654-117-018 1
& Tube, Suds overflow 9242-463-005 1
* Clamp, Hose 8654-117-008 2
17 Hose, Pressure switch 9242-175-008 1

Clamp, Hose 8654-117-015 1

Part # 8533-101-001 6/20




Part # 8533-101-001 6/20 173



174

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-225-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAc Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
& Wire Assembly, BLK/BLU 8220-001-231 1
* Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8Bx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #10 8641-582-005 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-003 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door LockP17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 | Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-908-009 1
10 | Wiring Harness-Main 9627-914-002 1

6 7
4 8
1

3 10

Part # 8533-101-001 6/20




Electrical Components, Upper Channel

Key Description Part Number Qty
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-028-024 1
* Cable, Data Communication 9806-015-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2

Braking resistors (160 ohm) 9483-004-003 3
Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
* Label Fusing and Installation 7 amp Rear 8502-619-004 1
6 Circuit Breaker (optional) 1.5 AMP 5198-211-002 1

Part # 8533-101-001 6/20

175



176

Front Panel Control Group Part #

Key Description

Nameplate,Control Panel Blue (one piece)

Part Number

9412-233-002

Qty

Nameplate,Control Panel Black(one piece)

9412-233-001

PCB assembly Control /Display

9473-010-001

Spacer Pushbutton (Micro)

9538-178-001

Retainer Pushbutton (Micro)

9486-160-001

Nut Hexelasticstop #4-40

8640-424-002

Pushbutton Control (coin)

9035-060-003

Spacer Plastic #6x9/16

9538-157-018

Nut Elasticstop #6-32

8640-411-002

Nut-Hexkeps, #6-32

8640-411-003

Harness LEDPCB

9627-821-001

Harness Doorlock, Switches

9627-816-003

PCB assembly Mode lights

9473-005-001

¥|h|JwW]N

Spacer Plastic #6x9/16

9537-157-018

*

Nut Hexkeps #6-32

8640-411-003

Switch Assembly Emergency Stop (includes Wire Harness)

9732-223-002

Spacer Plastic #8x5/16 E-Stop

9538-157-020

Nut HexKep #8-32 E-Stop

8640-412-005

Plate to mount e-stop button

9452-725-001

Door Locking Actuator 24 volts

9892-017-002

Hex Nuts (mounting gear motor to control)

8640-412-005

Battery

8612-001-001

Program-switch

9539-495-001

Wiring Harness program switch

9627-910-002

Bracket-Program switch

9029-267-001

el B B Bl Y Bl Bl S RSB B S SN R B B i S O B IR B I I IS

Part # 8533-101-001 6/20




Labels and Diagrams by Part #

Key Description Part Number (047
& Wiring Diagram, Coin 9506-799-001 1
1 Label High Voltage Warning 8502-614-004 1
* | Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Blue 8502-759-002 1
* Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Blue 8502-757-002 1
* Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners 8514-270-001 1
5 Label, Dispenser Instructions, Blue 8502-756-002 1
& Label, Dispenser Instructions, Black 8502-756-001 1
6 Cover-Motor Control 9074-268-001 1
7 Plate Mouting water vavles 9452-691-001 1

&

Coin Handling by Part #

Key Description Part Number Qty
8 | Vault, Assy 9942-028-003 1
* Screw, 10B x 1/2” Vault Mtg 9545-008-026 4
9 Coain Acceptor Complete (Optical Switch) 9021-094-001 1
* Screw, Acceptor Mtg 9545-053-002 4
& Button Coin Return Retainer 9486-145-001 1
* Harness Coin Switch 9627-916-001 1

Part # 8533-101-001 6/20

177



Coin Handling Group

Key Description Part Number Qty
Coin Accecptor, Optical, SWD, US Quarter 9021-094-001 1
* | Harness-Extention ,Control to Accecptor, Optical Dryer 9627-916-002 1
* | Retainer, Coin Accecptor 9486-145-001 1
* | Screw, Torx 9545-053-002 4
1 | Switch Assembly, Optical Sensor, SWD 9801-099-003 1
* | Screw-Height Bar, 3mm 9545-039-002 2
Below not included
* | Harness, Accecptor Mechinical (Control to Acceptor) 9627-783-003 1
* | Coin Vault 9942-028-003 1
Screw, 10AB X 3/8 9545-008-024

178 Part # 8533-101-001 6/20



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Accecptor-Electronic, US/CA 9021-029-001 1
Harness, Control to Acceptor, Dryer 9627-909-003 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Lable-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001

Part # 8533-101-001 6/20 179



Washer

Schematic for 60hz Co

iring

W

=1

F———=

WITH USB DRIVE

SHIELDED CABLE
ZZZ77227777277 72772727777

L— FOR PROGRAMMING

CATION: TOP FRONT HW%S.::%% : 0 L LOCATION:  BACK
— DRAN MOTOR | 1,
ook [ 3 — ) VALVE -” © o
SWITCH o
3
= L —
wi_vﬂmn wN _ I | NN N N . -
— LOCATION:  CONTROL TROUGH
DOOR
HER 1 7
= i) 3
< I d
23>
1O _ | ]
Zz £37 = TN 2
m & @ - 1 — — wm
g s 2 T - g
% m @ m — m “I — MR
o | a
20 o — =1 200V 230V
A @ 3 — 3 2 o — S oND
ERl S H CONTROL —
I @ g — ¢ | TRANSFORMER T
—~ 2 ‘ — X2 v X — o
RO & ALTERMATE _ o | O O]~ T8
| RocRaM swTCH _ _ _ e SORNOY [ 1
BRI S
2
| = |1 _ﬁ.@ ol §8
o — Kakandl — O Ofu I
9 | AL { —
nm [~ \ T T P15 [ RED ; 7 AMP
z Ed \ — prac—vE | reo || RED CIRCUIT
7 B[ 3 - | 13— YEL I BREAKER
3 =2 @ | [
.un. 5 S RW — - P12 —RED
o 4 al— By
m M_mu_m M MW T H_m m
£2 -
hY o =4
= 3 ][ _ : w
m m %m -~ RED lORG. Wm ~ | 3 +—+
a &2 N , Ha g —
o[ 19 =l =y ==
H o H = 7 = =z
nlg|g = A /-
2l x| 8 NI g[fe[ ]
H i % 7 7
3 S H

P16
P19

PEY
=

COIN PULSE WIDTH
MUST BE 50mSec
TO 200mSec

P/N 9506-799—001PR

50 LB STACK COIN EXPRESS, 208—240V
VF DRIVE, WITH START AND STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

WIRING DIAGRAM  208-240V—1/3PH-60HZ

Part # 8533-101-001 6/20

180



Washer

Diagram for 60hz Co

iring

W

ZH09—Hd¢ /1L —A0¥Z—80C

SYOLVNLOV APZ ‘40Ld300V NIOD ON
SNOLLNE dOLS OGNV INVIS HLIM ‘JARG A
AOYZ—80Z ‘SSIYdX3 NIOO OVIS &1 0%

IILVINAHOS

[AREVNRE

Tmeoow ANV 99SW0G N3IIMIIE 38 LSNN HLAIM 3STNd z_oo_

num\v_._m_
I

dd100—66,-9056 N/d >_u._Hmm
RELS
) I ? B
= o HILIAS
u»zu._||A T=ca{oamt 1 3ANSSIAd |_
¥-5d HOIH o€ |
5-ad ._”LI 1930 ¥0SSIO0NAONIIN |  LHO
S ¥ w
A8+
5=7d AR 6-td
— [Bid AR B-td u%mw
- m [ IAA  Z-td
wnau0s 563 = 23 I C I N B A |
anL 10H - IH 3 B =
- o = =
dvOS 1OH = 2H W [Ed AR E-td 9
2=7d TAR  o=td o
T-2d TAR T-td =}
: =
T JAINT SN HLIM =
/N9 ONIWWYND0Nd J04 _|u._m<u an 1= .
m H_ HALENS SLIVA 001
e TIA/NSE o =14 039 R
G - i) 4 AN SWHO 091
HOLIAS Wwd90¥d [ AR 2-91d S = X
ANTIA ILWNGILTY AR 19| T a
NIVHT — SLIYA 007
-y [l » | SWHD 051 eLfal 1y
Tia] =91 Mm@ T-8q| = A A
BE Lot NG/ 1HA 11d €-9d _ A M)
ol N e R :
— = = 2-7d @3F “NILF Abe 2
P IAA S-61d . 5-Zd W 10W M LE =
¥3LYA @00 _ s S-Zd Tk [ oIn ININT T3K r
EET Tt & = [F9ld_U33/IAR__b-8d =zaTTa NJIE AON3NB3YA I RETY
[E=91d U39/080  £-8d]
# IATVA - =0 [F=o1d ng/0a0  2-ad| T-Zd T3 INZS WIW IAVIIYA @ W3LSAS
d3L9M LO0H E (o TIoNs e THR|WT IAIT
q3A Canant 930 T-61d m o 7= B | G— J0L0OW
24 IATWA
F=02d @ v-1ad] = .
S3L9M LOH - = DLl - %IWM GMMM_.H__.I\) woa smw €7 el 1M @ -
S [Foed 1AM T-Ted ¥ ¥ -
@ al a a 1
n1a A VAT AP CAIND Hd €
—— PICIRED RELS
207 ¥00a S 4 a3 T3
e VWV ~—=5/59m ar) =14 930 1940
430NN A HOLIMS
cld & T3A/NID
24 ¥OLYNLIVOWNIHL - HOLIMS | 13noLv7 Ao = =
(L)
I SRNAA Gy 7y Y £| a0t aona £ x JJdo S
T# A0LYNLOVOWAIHL Z Gd = = H
HOLIAS N &
@3S0 ¥00a HINAOISNYAL 2
T LIAS al o T03.NDD L e 5
e L
3007 ¥00a & > X[ 3| TeT mEsE l
avz| 3|8 — =%
N1d AP2 EWNZ 311§, [1mjAe0e T
INZ AP aNT — ¥ aaxgix 11 AOE2 @3d/XE T o
NENCE ! o)
| “Tinodt | T
| —~ A
| |
L3

FIYNNT Y

181

Part # 8533-101-001 6/20




Notes

182 Part # 8533-101-001 6/20



Section 10:
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-101-001 6/20

183



Coin Handling

Part Description

* Wiringlabel-Diagram/Schematic CE - 59 9506-807-001 1
* | Wiringlabel-Diagram/Schematic -39 9506-803-001 1
* | Wiringlabel-Diagram/Schematic -12 9506-799-001 1
1 Elect. Acceptor for C series SWD, Malaysia, Singapore, Thailand 9732-303-001

Elect. Acceptor for C series SWD, Swiss, Euro 9732-303-002

Elect. Acceptor for C series SWD, Chile, Mexico 9732-303-003

Elect. Acceptor for C series SWD, US, CAN 9732-303-004

Elect. Acceptor for C series SWD, Japan, Taiwan, Korea 9732-303-005

: nner GmbH

184 Part # 8533-101-001 6/20



Schematic for 50hz Washer -39

iring

W

1 — = = = = = = = = = = —= J
LOCATIO THEROACTUATORS
UNLOCK

NO
-3¥d ¥3IMod
O30J080303O!

SHOLVIIONI

NIidS 3SNI¥  3SNI4  HSVM HSVM

VNI

Qyvo8 LNJ¥ID O3INRKd a3

gm
1

DOOR LOCK

MOTOR

[ ————

= = = = = =
_ LOCATION:  BOTTOM LOCATION: BACK

1] T3
— DRAN -H MOTOR | 12
q ® 71

I o]

LOCATION:

CONTROL TROUGH

WHI/RED

PRESSURE
SWITCH

yami

o ALTERNATE
PROGRAM SHITCH

[o]}

&

BLK/RED

L2 1 u

CONTROL
TRANSFORMER

X2 24v X1

AOET

--_F_________.--ﬁ

ZHOS—HdL

P14}
P13

P12
P11

vanL
YEL
YEL
| RED

o
g
o I \
2 i 7 ml ]
X
m = 8 BK; =]
g I g ds : e | 3
E e 3 Eg =
A z 18 3
g ¢ I o %5
o WN __".n._D
o o 2 LS — Nm
£l g & s \ _ £+
5
Bl 5l ¢ A
H ® o \“ —
l_ _| 2 _ &
/ ﬁ w Y
FOR PROGRAMMING
7 77 ) T v usa oRvE
|R\\ 7 SHEELDED CABLE —
———————— 122222222227 7272 5270257777
| WCS750XA-30XC_X-_____-__X b ~=—— o JCOIN PULSE WIDTH

| oz_.<

MUST BE 50mSec
TO 200mSec

P/N 9506—803—001PR

50 LB STACK COIN EXPRESS, 230V

VF DRIVE, WITH START AND STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

WIRING DIAGRAM  230V—1PH—-50HZ

185

Part # 8533-101-001 6/20




Diagram for 50hz Washer -39

iring

W

_ FUSE _
L h || ~ -
| CIRCUIT |
N BREAKER
Tu BLK/RED 230V L1 X1BKRD _ RD |RED, 24V RED 24v
B 200viLt] 3 24V RTN 24V RIN
ILe, 3 24V
a BLK/BLU L2| 3 X2 BLK/BLU < |m DOOR LOCKED
(a CONTROL s SWITCH
3N TRANSFORMER DOOR CLOSED
Al. SWITCH
w |w 5 reD = THERMOACTUATOR #1
~ = e 5 pomR Locken |2 2 ORG/BLU ».\_”/_\(QA BLU
= = o
GRN/YEL DOOR LATCHED | & SVITCH THERMOACTUATOR #2
SWITCH o P12 UNLOCK
ORG | ORG p1s5 R17-8 ORG/RED _, AAA——BLU
) P17-4 DOOR LOCK
= =
P13 P17-5 WHT/RED vy BLU
L w w
L ORG __ P4-6 P21-1 WHT P20-1 ot
" |@ u e 1z M6 DOM WHT/RED P41 Poi-4  BLK  pag-a| - VARV
L BLK P4-3 | —
HoIoR oeu|WHT PS-1  BRN/YEL Pl6-1 M P19-1 ORG T YEL
SSTEM | (@) yariane Mo 24V RED P7-1 Fg-2 ORG/BLU _Fle-2) o Pt VALVE #
) Hm__” o PRESLENGY ) o BLU P7-4] P-4 WHI/RED ble-4| Z _ i <.>Jmm
oYEL P7-5)
g T2 DRIVE MO [ ] - P8-6 RED/ORG Pl6-6| = |pios VALVE #2
3 YEL T3 ~BLU P7-6 P8-7 RED/YEL Pl6-7 WHT/BLU o YEL
2 24V RTN RED P7-2 |IP8-8 WHT/BLU P16-8] COLD WATER
& Bl B2 RJ-11 P8-9 WHT/ORG P16-9 P17-1 VALVE #1
- w _ P11 B P16-11 P11 WHT/BRN o YEL
g [y o\ P6-3 —
T 12|73 160 OHMS |~ = I pe—4 |RJ-11
100 WATTS P o |Ple=t  WHT . —, ALTERNATE DRAIN
m = ©  [Pla=2  WHT 1 PROGRAM SWITCH VALVE
RED RED P1-2
160 OHMS EMERGENCY =
100 WATTS A RL L & BRN/YEL foor) BLU
= USB CABLE FOR PROGRAMMING //H%}m
& WITH USB DRIVE X
S |est wwr p7-1
S P32 wHr p7-p
P3-3 __WHT 73| m
€ [Be-2 _wHr P74 © Het
Q B3-S wHI PS5 & 2 — COLD SOFTENER
= P3-6 WHT P7-6 o Bl & - G318 755
ssvhe  |B3T7_wHT P77 | W [Pl=2
oo P3-8 _ WHT p7-8 :
DM e [P3=9 _WHT p7-9
RIGHT 2 B | s
MICROPROCESSOR P pS=
[ 32~ | HIGH n_mmhll_\ box
|ORG] PS-3 .l._.
PSR TRED P52 IGNYE
. = >
2wl
WCS750XA—39XC_X—____—_) v
- ONLY 22 P/N 9506—803—-001PR
50 LB STACK COIN EXPRESS, 230V
VF DRIVE, WITH START AND STOP BUTTONS
—, NO COIN ACCEPTOR, 24V ACTUATORS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND woo:._mmo_ BLK/RED
| BLK/RED SCHEMATIC 250V—=1PH-50HZ

Part # 8533-101-001 6/20

186



for 50hz Washer - 59

lagram

D

iring

W

c 1
I

[=]

IIIIIIIIIIIJ

CATION:  TOP FRONT

ﬂooh._oz“ BOTTOM — I LOCATION:  BACK
n M1 —T13 X m
— @n.am -H MOTOR | 1o It
i [©] T

L ——

LOCATION:

ﬂ

CONTROL TROUGH

B

NO

—3¥d ¥3MOd

SHOLVOIONI

gn
o~

VNI

NIdS 3SNIY 3SNIY  HSVM  HSYM
(0§OROR080F0!
Qavoga LINJdId Q3LNIRd a3

P7

ALl
[l /

:||

§[=e

m m PRESSURE
ASSEMBLY

CONTROL

SHIELDED CABLE _ m‘ 2T
Ri-11
—BRN]
H Bn e
_.ﬁu.:o DRVE
I 5
— LE._:_.N
! 17
[ ]
|

DYNAMIC BRAKING
RESISTOR o
=

TRANSFORMER
X3 24v X1

-
Hl

SNOLLNBHSNd

8=

g
s

MICRO—CONTROLLER
PRINTED CIRCUIT BOARD

Avidsia
sNi03 wasnt O

Quv08 LINJ¥ID G3LNRKC NOLLNEHSN/AV1dSIQ
L
1
PwD: R

ONINWAZY 3NL O

P16

A3
2 —
Prec—E
P13 E
P12—R0=36
. a
«H_ « P11
H S
HE -
| £
=]
Ym S BNYE
| 30 ol 3
1 o HE
3
==
| =%
|
7
i

-TRL =
ZHOS—Hdl-A0gT

ALTERNATE
7 AMP

_so&%x».%ﬁx-l-l.m -GMM //7' COIN PULSE WIDTH _
_cz_.< MUST BE 50mSec

le m«mzmx TO 200mSec _
| PAYMENT

_ DEVICE

P/N 9506—807—-001PR

50 LB STACK COIN EXPRESS, VF DRIVE,
230V, CE WITH START AND E-STOP BUTTONS
NO COIN ACCEPTOR, 24V ACTUATORS

WIRING DIAGRAM  230V—1PH—-50HZ

187

Part # 8533-101-001 6/20




230V—-1PH-50HZ

BU

GNYE

Diagram for 50hz Washer - 59

iring

W

SCHEMATIC

T ot
250V H3 X1 BKRD-3
T o.M Dy
220V H2
24V 5
HL X3 BKBU-4 BKRD
YE
BKBU
BK S5 _RD se WHRD s3
> I N8 0GBY e B
[ < 3
S1 I o
8 P12 Y3
oG 0G pis P17-3 OGRD BU
YE YE P4 hPl7-4 Y4
YE YE P13 P17-5 WHRD BU
w |
A |E .— Al YS
o
- P21-1 WH P20-1 _ oG 2 YE
11213 DCMMIG g P2l-4 BK  Ppo-4 Po-1 =k
DCM WHT . L BK  P4-3 ] _W_M_
anMH_ ° 24v-L RD P7-1 EA. = - RD _.=<m YE
~ _ pE8=L BMIE _Flé-l g
GNYE @ s bERN = P8—3 __OGRD __Pl6-3
—Yegq T MH_ &—BU P74y PS—4  WHRD _ Pl6-4 - k
YE T2 MO1 Tﬁlﬁo Y7
- pbP8-6  RDOG Pl6-64 P19-5 WHBU c2 YE
& BU P7-6 = =
T3 [m N e p7a P8-7  RDYE Ple- H
EEmm-m WHOG __P16-9
P6-3 LP8-11  BU  Ple-11]
Axmo@ooo P64 | RI-11 -
R2 1600
100W
P3-1  WH P7-1
P3-2  WwH )
= P3-3 WH p7-3
gl = e —
p23-5 = =
PP3-4 P3-6  WH P7-6 bP1-1
50ms—200ms = P3-7 __ WH p7-7 pP1=2.
7K 7K w_r; Immmlm.ommm-m zovic = = o - Wk
P2 0o S P23-1 { 1gvDC P3-9 WH P7-9 _
ra i ° w»<z 06 =
o £ 284
v o%\mm_ PS-4
[ :uj - 0G = P5-3 .@zé
315K g — 22° E—ba=ro
L E P/N 9506—-807—-001PR
_UNul WCS750XA-59CC2X—_____-__X 50 LB STACK DESIGN COIN EXPRESS, VF DRIVE,
= ONLY 230V, CE WITH START AND E—STOP BUTTONS

NQ COIN ACCEPTOR, 24V ACTUATORS

2350V—=1PH—-50HZ

Part # 8533-101-001 6/20

188



